
 

 

CRITICAL EVALUATION OF EFFLUENT TREATMENT 

PLANTS AND DEVELOPMENT OF ANALYTICAL MODELS 

FOR REUSE OF WASTE WATER IN CENTRAL GUJARAT 

REGION 

 

A thesis submitted to 

THE MAHARAJA SAYAJIRAO UNIVERSITY OF BARODA 

IN PARTIAL FULFILLMENT FOR AWARD OF THE DEGREE OF 

 

Doctor of Philosophy  
In  

Civil Engineering 
 

BY 
KOMAL P. MEHTA 

 

GUIDE: PROF.A.S.PATEL 

HEAD, CIVIL ENGINEERING DEPARTMENT, 

VICE DEAN, THE FACULTY OF TECHNOLOGY & ENGINEERING 

M.S.UNIVERSITY OF BARODA 

 

CIVIL ENGINEERING DEPARTMENT 

FACULTY OF TECHNOLOGY AND ENGINEERING 

M.S.UNIVERSITY OF BARODA 

VADODARA 

 

MARCH 2013 



 

ii 
 

Certificate 

This is to certify that the thesis entitled “CRITICAL EVALUATION 
[...]
or indirectly supported me, for my research work. 



Ph.D. THESIS  KOMAL MEHTA 

v 
 

Executive Summary 

It is stated that the water crisis in the world is so severe, that there 

will be war for water rather than a land in future.  We have 

experienced the dispute for water of river KAVERI between 

Karnataka and Tamil Nadu.  

Communities across the world face water supply challenges due to increasing 

demand, drought, depletion, contamination of groundwater and dependence on single 

source of supply. Water reclamation, recycling and reuse address these challenges by 

resolving water resource issues and creating new sources of high-quality water 

supplies. The future potential for reclaimed treated effluent is enormous. 
 

Two case studies are taken for exploring possibilities of reuse of waste water, 

Domestic Sewage Treatment Plant (Atladra), VMSS and CETP, Umraya, Padra. The 

downstream area of the city faces scarcity of water as they are not having any good 

quality water source. The main aim of the project is to find how reuse can reduce the 

load on fresh water source and meet with water quality requirement. For the research 

work literature review, around 285 research papers of national and international 

journals, books, reports, articles etc. are refereed. Data collection is done from: State 

Water Data Center, Gandhinagar, for rainfall; Population Research Center, 

M.S.University of Baroda, for population; VMSS for parameters of secondary outlet 

for last 9 years; parameters of Common Effluent Treatment Plant from M/s. Environ 

Infrastructure Pvt. Ltd., for last 9 years. 
 

The lab scale studies are undertaken for finding parameters of secondary outlet of 

domestic sewage treatment plant and final outlet of Common Effluent Treatment 

Plant.  For domestic waste water from secondary outlet, three alternative sequences of 

primary, secondary and tertiary treatments are tried. It is found that waste water is of 

good quality which can be reused easily by downstream side industries. It can reduce 

the load of uses of fresh water as well as it can be a permanent solution for the 

industries facing problem to get water for industrial purpose. Design and estimation 

considering basic operating and maintenance cost for proposed treatment plants for all 

the three options has been done. A common or separate Effluent Treatment Plant is 

proposed to show techno economical solution to get their required quantity and 

quality of water. From three treatment trains, the first option of primary, secondary 



Ph.D. THESIS  KOMAL MEHTA 

vi 
 

and tertiary, coagulation-flocculation-sedimentation-filtration-chloriantion-sofening-

activated carbon filter is found techno economical solution. It is also analyzed that if 

the treatment plant for reuse of domestic waste water is constructed for industrial 

reuse purpose, within a time period of one and half year the cost can be recovered. 
 

Models are prepared for representation of specific problems which illustrates 

significant relationships, they aid in predicting relevant consequences of choosing 

each alternative. The prediction of usability of waste water quality, based on the 

mathematical model, will help to save trials of lab scale experiments. For case study 

of domestic sewage treatment plant, the models are based on the multiple regression 

analysis, i.e. as per equation:  

P = b0 + b1x1 + b2x2 + b3x3 + b4x4.  

The four independent variables which are having impact on the waste water quality in 

this case are BOD, COD, TSS, P
H
 for domestic sewage treatment plant. From the 

statistical analysis it is found that if P value meets standards for disposal, the 

prediction is that the waste water is of reusable quality. The mathematical model 

shows that the treated waste water is of quite a good quality, which is reusable for the 

nearby industrial area, for industrial purpose. The relationship between all four 

parameters is found and is represented in following mathematical model. The 

relationship is between each two parameters.   
 

Y= 32.15257 -0.34463 * X (BOD & COD) 

Y=6.98644 – 0.34463 * X (BOD & TSS) 

Y= 34.3644 + 0.0549 * X (BOD& P
H
) 

Y= -305.098 + 48.8223 * X (P
H
 & TSS) indicates soft water i.e. alkaline. 

Y= 7.3195 – 0.1041 * X (COD & TSS) 

Y= 62.24096 – 8.25 * X (COD& P
H
) 

 

After treatment, the relationship between parameters and P value is shown by 

following mathematical models. 
 

P= 21.85978 + 4.283 * Q (TSS & P) 

P= 54.6211 -0.89208 * Q (COD & P) 

P= 49.44941 + 0.064945 * Q (P
H
 & P) 

P= 20.30886 + 1.01 * Q (BOD & P) 
 



Ph.D. THESIS  KOMAL MEHTA 

vii 
 

Looking to models, it is clear that relation of P
H
 and TSS before treatment does not 

exist. After treatment, all the four parameters have impact on the value of P and BOD 

has highest impact on quality of domestic waste water. Sufficient quantity of waste 

water is available for treatment for reuse purpose. It is recommended that industries 

can reuse treated domestic waste water.  
 

The second case study is Common Effluent Treatment Plant. Data collection for 

parameters of final outlet is done to judge water quality. It is observed that in final 

outlet, all parameters are under control except Total Dissolved Solids. The Final 

Treatment tried is reverse osmosis at lab scale. After number of trials, it is found that 

with Reverse Osmosis, the TDS is reduced to less than 2100 mg/lit, which is 

acceptable for reuse of waste water for agricultural purpose. It is also technically and 

hygienically feasible solution as farmers are drawing waste water from ECP canal.  

Also treated wastewater can be given at reasonable price to industries in nearby area 

and cost of RO plant may be recovered. For proposed plant, the IMS design solution, 

Hydranautics Design Software version 2012, is used to get detailed design. The test 

conditions and design specifications for the membrane selected (LFC3-LD) is also 

discussed in depth in chapter 5. The flow diagram is proposed with cost and 

estimation for the same.  
 

The statistical analysis is done and the mathematical model that gives the required 

pressure for the value of TDS is: Y= 0.0208x – 88.295, R
2 

= 0.5166. When design is 

proposed, the only variable parameter remains is TDS. Other parameters or values are 

fixed after installation of plant. 
 

It is recommended that the downstream side industrial area can reuse treated domestic 

waste water instead of purchasing water every day. Nearby area of CETP, industries 

and agricultural, may opt for the option of reusing treated water from CETP final 

outlet, rather than purchasing fresh water or withdrawing untreated waste water 

illegally from ECP canal.  
 

The results and model of domestic sewage treatment plant can be useful to nearby 

industries, for reuse of waste water, if efficiency and flow of plant is maintained and the 

plant is at same location (nearby industrial area). In case if industry or plant shifts, the 

results may not be effective for other location. For Domestic treatment, possibilities of 

potable reuse can also be explored.  For CETP, quality of treated waste water may be 



Ph.D. THESIS  KOMAL MEHTA 

viii 
 

different, if different type of membranes are tried or if there is variation in pressure, 

filter stage, filter pass or quantity of waste water.  
 

Results and models of case studies of research work, shows that after treatment, the 

waste water meets with criteria of reuse and it can be practically implemented in the field 

to save the source of fresh water.  

 

  



Ph.D. THESIS  KOMAL MEHTA 

ix 
 

LIST OF TABLES 

Table No. 

 

Table Name Page 

No. 

Table 1.1 Technology Requirement For Reuse 3 

Table 1.2 Water Resources In India 6 

Table 2.1  Survival of Pathogens 25 

Table 2.2  The 1989 WHO Guidelines For The Use Of Treated 

Wastewater In Agriculture 

26 

Table 2.3  Relative Health Impact Of Pathogenic Agents 27 

Table 2.4  Performance Change Of 4 Inch LFC On UF Treated 

Municipal Effluent 

35 

Table 2.5 Examples of Waste Water Reuse Experiments Around The 

World 

37 

Table 3.1 Data Collection From Various Agencies 64 

Table 3.2 Salient Features Of The 43 Mld Sewage  Treatment Plant 67 

Table 3.3 Design Sewage Characteristics (Avg.) 67 

Table 3.4 Characteristics Of Sewage Treatment Plant 68 

Table 3.5 Norms for CETP 78 

Table 3.6 Characteristics  of CETP 79 

Table 4.1 A Detailed Characterization Of The First Average Sample 

collected From Secondary Outlet 

82 

Table 4.2 A Detailed Characterization Of The Second Average  

Sample Collected From Secondary Outlet 

83 

Table 4.3 A Detailed Characterization Of The Third Average  Sample  

Collected Form Secondary Outlet 

84 

Table 4.4 A Detailed Characterization Of The Fourth Average  

Sample Collected From  Secondary Outlet 

85 

Table 4.5 A Detailed Characterization Of The Fifth Average  Sample 

Collected Form Secondary Outlet 

86 

Table 4.6 Composite Samples As Collected From Atladra New Sewage 

Treatment Plant –SST Outlet 

87 

Table 4.7 Comparison Of The Values Of Various Parameters (min, 

max and avg. Values) With Standards  

88 

Table 4.8 Details Of Lab Scale Exchange Columns  96 

Table 4.9 Sample First Having Average Characteristics 98 

Table 4.10 Results of Filtration For Sample 1. 99 

Table 4.11 The Inlet And Final Outlet characteristics  After 

Chlorination For Sample 1 

101 

Table 4.12 Characterization Of Sample 2 102 

Table 4.13 Treatment Results  Of Filtration For Sample 2 103 

Table 4.14 Reduction In Biological Impurities With U.V. Treatment 

(Batch Wise) For  Sample 2 

104 

Table 4.15 Reduction In Parameters After Each Stage Of Treatments 

Carried Out For Sample 2 

106 

Table 4.16 Characterization Of Sample 3 106 

Table 4.17 Treatment Results Before And After Treatment Of 

Filtration 

108 

Table 4.18 Break Point (Optimum) Dose Of Chlorine For Sample 3 109 



Ph.D. THESIS  KOMAL MEHTA 

x 
 

Table 4.19 Treatment Results  Of Chlorination For Sample 3 109 

Table 4.20 Results Of Softening Using Lime Soda For Sample 3 109 

Table 4.21 Results of Ion Exchange For Sample 3 109 

Table 4.22 The Reduction In Parameters After Each Stage Of 

Treatments Carried Out On Third Sampling 

110 

Table 4.23 Characterization Of Sample 4 111 

Table 4.24 Results Of The Treatment Of Ozone And Activated Carbon 

Treatment On Fourth Sampling 

113 

Table 4.25 Characteristics Of Important Parameters At The Initial 

Stage Of The Plant(inlet) 

113 

Table 4.26 Characteristics Of Important Parameters At Equalization 

Tank 

114 

Table 4.27 Characteristics Of Raw Waste Water 115 

Table 4.28 Characteristics Of Waste Water After Coagulation 117 

Table 4.29 Results From Aeration System 118 

Table 4.30 Characteristics Of Waste Water After Aeration 118 

Table 4.31 Filtrate From Activated Carbon Filter  119 

Table 4.32 Results After Each Stage Of Treatment  120 

Table 4.33 Optimum Dose  Of Coagulant For Sample 1 122 

Table 4.34 Optimum P
H

 For Sample 1  122 

Table 4.35 Varying Dose With Optimum P
H 

For Sample 1 123 

Table 4.36 Optimum Flocculation Time For Sample 1 123 

Table 4.37 Optimum Sedimentation Time For Sample 1 124 

Table 4.38 Optimum Dose of FeSO4 For Sample 3 128 

Table 4.39 Optimum Dose of Fecl3 For Sample 4 130 

Table 4.40 Energy Cost Per Liter (Base year 2012) 136 

Table 4.41 Operational Units COD 138 

Table 4.42 Reduction In Turbidity In Operational Units 138 

Table 4.43 Results Of BOD In Different Units 139 

Table 4.44 Characteristics Of Parameters of CETP During Pilot Plant 

Study 

142 

Table 5.1 Cost Comparison For Laying Pipeline For Proposed 

Treatment Plant 

144 

Table 5.2 Budgetary Capital Costs: Coagulation, Flocculation, 

Sedimentation, Filtration And ACF (Base Year 2012-13) 

148 

Table 5.3 Budgetary Capital Costs : Chlorination And Softener 

System(Base Year 2012-13) 

149 

Table 5.4 Budgetary Capital Costs: U.V. And Softener System(Base 

Year 2012-13) 

149 

Table 5.5 Budgetary Capital Costs : Ozone System And Softener 

System(Base Year 2012-13) 

150 

Table 5.6 Budgetary Operating Costs: Coagulation, Flocculation, 

Sedimentation, Filtration And ACF(Base Year 2012-13) 

151 

Table 5.7 Budgetary Operating Costs For Scheme 2(Base Year 2012-

13) 

152 

Table 5.8 Budgetary Operating Costs For Scheme 3(Base Year 2012-

13) 

153 

Table 5.9 Average Flux Rates And Expected % Decrease In Flux Per 168 



Ph.D. THESIS  KOMAL MEHTA 

xi 
 

Year 

Table 5.10 Expected % Salt Decrease Per Year  169 

Table 5.11 Maximum Feed Flow And Minimum Concentrate Flow 

Rates Per Vessel 

169 

Table 5.12 Saturation Limits For Sparingly Soluble Salts In The 

Concentrate 

169 

Table 5.13 Limits Of Saturation Indices (Langelier and Stiff & Davis 

Saturation Indices)  

169 

Table 5.14 Performance Of The Low Fouling Membrane 169 

Table 5.15 Budgetary Capital Costs For Units Of Reverse Osmosis 

Plant(Base Year 2012-13) 

174 

Table 5.16 Coefficients Between The Parameters 187 

Table 5.17 Validation Of Relation Between BOD & COD 199 

Table 5.18 Validation Of Relation Between TSS & BOD 199 

Table 5.19 Validation Of Relation Between P
H

& TSS 199 

Table 5.20 Validation Of Relation Between TSS & COD 200 

Table 5.21 Validation Of Relation Between P
H

&BOD 200 

Table 5.22 Validation of the Relation Between P
H

& COD 200 

Table 5.23 Validation Of Relation Between P
H

& P 200 

Table 5.24 Validation Of Relation Between BOD & P 201 

Table 5.25 Validation Of Relation Between TSS & P 201 

Table 5.26 Validation Of Relation Between COD & P 201 

Table 5.27 Validation Of Relation Between BOD & COD 202 

Table 5.28 Types Of Design Software Packages 208 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Ph.D. THESIS  KOMAL MEHTA 

xii 
 

 

 

LIST OF GRAPHS 

Graph No. 

 

Graph Name  Page 

No. 

Graph 1.1 Gap Between Population And Water  Demand For Central 

Gujarat Region 

2 

Graph 1.2 Per Capita Water Availability In India 7 

Graph 1.3 Water Availability In Gujarat 7 

Graph 1.4 Population And Increase In Demand For Water In Central  

Gujarat Region  

9 

Graph 1.5 Average Rainfall In Cities Of Gujarat 9 

Graph 4.1 Characteristics Of COD From 2003-11 For Atladra Sewage  

 Treatment Plant 

89 

Graph 4.2 Characteristics Of BOD From 2003-11 For Atladra Sewage   

Treatment Plant 

89 

Graph 4.3 Characteristics Of TSS From 2003-11 For Atladra Sewage  

Treatment Plant 

90 

Graph 4.4 Relation Between BOD & COD 90 

Graph 4.5 Characteristics Of P
H

 From 2003-11 For Atladra Sewage   

Treatment Plant 

90 

Graph 4.6 Characteristics Of P
H

 For Atladra New  Sewage Treatment  

Plant 

91 

Graph 4.7 Characteristics Of TSS For Atladra New Sewage  treatment 

Plant 

91 

Graph 4.8 Characteristics Of BOD For Atladra New Sewage  

Treatment Plant 

91 

Graph 4.9 Characteristics Of  COD For Atladra New  Sewage  

 Treatment Plant 

92 

Graph 4.10 Optimum Dose Determination For First Sampling 98 

Graph 4.11 Optimum Dose For First Sampling 99 

Graph 4.12 Removal Of Hardness Using Lime Soda For Sample 1 100 

Graph 4.13 Residual Chlorine V/S Applied Chlorine Dose  For  Sample 1 100 

Graph 4.14 Optimum Dose Determination For  Sample 2 102 

Graph 4.15 Optimum P
H

 At Optimum Dose For Sample 2 103 

Graph 4.16 Reduction In  Hardness  With Lime Soda For Sample 2 105 

Graph 4.17 Reduction In Hardness By  Ion – Exchange  For Sample 2 105 

Graph 4.18 Optimum Dose For Sample 3 107 

Graph 4.19 Optimum Dose At Optimum P
H

 For Sample 3 107 

Graph 4.20 Reduction In Turbidity After  Filtration For Sample 3 108 

Graph 4.21 Reduction In Suspended Solids After Filtration For Sample 3 108 

Graph 4.22 Reduction In COD At Each Stage Of Treatment Of  Ozone 111 



Ph.D. THESIS  KOMAL MEHTA 

xiii 
 

And Activated Carbon (Contact Time 30 Min) 

Graph 4.23 Reduction in COD at Each Stage Of Treatment Of  Ozone 

And Activated Carbon (Contact Time 45 Min) 

112 

Graph 4.24 Reduction In Total Bacterial Count By Treatment Of Ozone 

And Activated Carbon.(Contact Time 45 Min) 

112 

Graph 4.25 Optimum Dose Of Alum For First Sample Of CETP 115 

Graph 4.26 Variation In Turbidity At Various Dose Of Alum And  Lime 116 

Graph 4.27 Turbidity At Different Lime Dose At Predetermined  Alum 

Dose At Variable P
H

 

116 

Graph 4.28 COD Reduction At Various H2O2 Doses 119 

Graph 4.29 COD Reduction At Various Chlorine Doses 120 

Graph 4.30 Optimum Dose Of Alum  For Sample 1 124 

Graph 4.31 Alum Dose V/S COD & Turbidity For Sample 1 124 

Graph 4.32 Varying Dose At Optimum P
H 

For Sample 1 125 

Graph 4.33 Optimum Rotation For Sample 1 125 

Graph 4.34 Optimum Dose Of Alum For Sample 2 126 

Graph 4.35 Optimum P
H 

For Sample 2 126 

Graph 4.36 Varying Dose At Optimum P
H

 For Sample 2 127 

Graph 4.37 Optimum Rotation For Sample 2 127 

Graph 4.38 Optimum P
H 

For Sample 3 128 

Graph 4.39 Varying Dose At Optimum P
H 

For Sample 3 129 

Graph 4.40 Optimum Rotation For Sample 4 129 

Graph 4.41 Varying Dose At Optimum P
H 

For Sample 4 130 

Graph 4.42 Optimum Rotation For Sample 4 131 

Graph 4.43 % Reduction In Parameters After Primary Treatment 131 

Graph 4.44 TOC & COD FOR JAN, 12 139 

Graph 4.45 TOC & COD FOR FEB, 12 139 

Graph 4.46 TOC & COD FOR MARCH,12 140 

Graph 5.1 Y Value Showing Characteristics Of Waste Water For 

Domestic Sewage Treatment Plant 

177 

Graph 5.2 Temperature Of Waste Water  203 

Graph 5.3 Initial TDS Of  Waste Water  203 

Graph 5.4 Final TDS Of Waste Water  204 

Graph 5.5 P
H

 Of Waste Water 204 

Graph 5.6 Turbidity Of Waste Water  204 

Graph 5.7 BOD Of Waste Water  205 

Graph 5.8 TOC & COD Of Waste Water  205 

Graph 5.9 SS Of Waste Water  205 

Graph 5.10 TDS V/S Pressure For CETP Waste Water  208 

 

 

 

 

 

 

 



Ph.D. THESIS  KOMAL MEHTA 

xiv 
 

 

LIST OF FIGURES 

Figure No. 

 

Figure Name Page No 

Figure 1.1 Proportion Of Water Consumed In Industry (in %) 8 

Figure 2.1 Reverse Osmosis Membrane 30 

Figure 2.2 Process Of Treatment Inside Membrane 30 

Figure 2.3 Layers Of Membrane  31 

Figure 2.4 The Difference Between The Surface Charge 

Potential Of A Conventional Composite Polyamide 

RO Membrane And   The New LFC Membrane, 

Both As A Function Of P
H

 

33 

Figure 2.5 LFC  Membrane Exposure To Surfactants 33 

Figure 2.6 The Operation Of Both Membrane Types With 

Respect To Feed Pressure And Temperature V/S 

Time 

34 

Figure 2.7 Statistics Of Recycling Of Waste In Gujarat 59 

Figure 2.8 Typology Of Wastewater Usage For All Purposes 60 

Figure 2.9 Options For Industrial And Municipal Waste Water 

Reuse 

62 

Figure 3.1 Location Of Domestic Sewage Treatment Plant 66 

Figure 3.2 Process Flow Diagram Of Domestic Sewage  

Treatment      Plant 

66 

Figure 3.3 Location Of Common Effluent Treatment Plant 74 

Figure 3.4 Process Flow Diagram Of CETP 75 

Figure 3.5 Lime And Alum Solution Tank 76 

Figure 3.6 Aeration Tank 76 

Figure 3.7 Pressure Sand Filter 76 

Figure 3.8 Aeration Tank 76 

Figure 3.9 Secondary Clarifier 76 

Figure 3.10 Primary Clarifier 76 

Figure 3.11 Water Balance Diagram Of CETP 77 

Figure 3.11 Layout Plan Of Environ Infrastructure Pvt. Ltd. 77 

Figure 4.1 Waste Water From Secondary Clarifier 95 

Figure 4.2 Jar Test Apparatus 95 

Figure 4.3 Ion Exchange Column 95 

Figure 4.4 Field Test Ozonation 95 

Figure 4.5 Theory Of Break Point Chlorination 95 

Figure 4.6  Filter Column 96 

Figure 4.7 Bag Of  Bio Wish 135 

Figure 4.8 Pilot Plant For RO Treatment 141 

Figure 4.9 Aeration Tank After Addition Of Bio Wish 141 

Figure 4.10 Lab Scale Aeration 141 

Figure 4.11 P
H

& TDS Measurement At Laboratory 141 

Figure 4.12 BOD Incubator 141 

Figure 5.1 Proposed Flow Diagram With Scheme 1  145 



Ph.D. THESIS  KOMAL MEHTA 

xv 
 

Figure 5.2 Proposed Flow Diagram With Scheme 2 146 

Figure 5.3 Proposed Flow Diagram With Scheme 3 147 
[...]
Nov-05 7 350 155 289 7 175 79 132 7 61 16 16 4707 4615 

Dec-05 7 345 171 260 7 135 65 123 7 68 16 18 3749 4349 

Jan-06 7 405 176 292 7 179 90 127 7 68 17 17 4069 4064 

Feb-06 7 380 186 300 7 158 78 154 7 73 17 17 3885 4004 

Mar-06 7 408 193 288 7 168 93 147 7 75 17 18 4455 3713 

Apr-06 7 394 185 277 7 177 99 165 7 71 14 16 3832 3851 

May-06 7 385 176 288 7 164 79 170 7 70 17 16 4666 4635 

Jun-06 7 353 150 278 7 173 68 125 7 60 17 17 4061 4217 

Jul-06 7 345 178 269 7 142 73 127 7 67 16 17 4101 4601 



Ph.D THESIS  KOMAL MEHTA 

Page 70 
 

Aug-06 7 379 159 292 7 224 81 126 7 70 17 17 4092 4093 

Sep-06 7 331 185 268 7 157 103 141 7 67 14 14 4308 4163 

Oct-06 7 329 139 304 7 131 69 130 7 65 16 16 4009 4279 

Nov-06 7 348 156 273 7 149 86 128 7 65 16 15 4032 6740 

Dec-06 7 346 136 268 7 136 69 120 7 63 14 14 4042 4192 

Jan-07 7 323 127 258 7 133 55 126 7 54 13 13 4044 4132 

Feb-07 7 312 119 284 7 122 52 114 7 50 12 13 4147 4139 

Mar-07 7 327 126 295 7 127 52 119 7 49 11 12 4170 4130 

Apr-07 7 339 141 289 7 138 51 123 7 51 11 11 4181 4177 

May-07 7 342 125 288 7 125 53 115 7 52 15 12 4163 4250 

Jun-07 7 347 126 292 7 127 54 113 7 58 12 12 4077 4165 

Jul-07 7 331 136 282 7 119 52 108 7 52 12 12 4013 4260 

Aug-07 7 335 139 288 7 123 51 111 7 54 11 11 3927 4100 

Sep-07 7 335 141 289 7 129 59 115 7 56 11 11 4055 4250 

Oct-07 7 346 148 288 7 128 58 115 7 58 12 15 4079 4190 

Nov-07 7 343 145 294 7 128 58 116 7 58 12 12 4076 4220 

Dec-07 7 316 133 312 7 127 62 123 7 38 14 41 4243 4301 

Jan-08 7 316 133 312 7 127 62 123 7 38 14 41 4243 4301 

Feb-08 7 225 207 457 7 122 170 240 8 19 17 64 4245 4500 

Mar-08 7 225 206 457 7 122 169 239 8 19 17 64 4250 4490 

Apr-08 7 234 205 465 7 122 169 236 8 19 17 65 5678 4562 

May-08 7 234 205 465 7 122 169 236 8 19 17 65 5678 4562 

Jun-08 7 259 215 532 7 121 172 299 7 20 16 79 4142 4167 

Jul-08 7 214 223 442 7 205 170 233 8 19 15 75 4127 4249 

Aug-08 7 225 223 483 7 147 167 253 8 19 16 68 4088 4308 

Sep-08 7 250 213 472 7 141 157 251 8 18 15 68 4127 4326 



Ph.D THESIS  KOMAL MEHTA 

Page 71 
 

Oct-08 7 266 239 409 7 125 161 233 7 17 17 66 4190 4306 

Nov-08 7 280 218 462 7 121 153 240 7 16 16 66 4274 4330 

Dec-08 9 273 210 439 7 120 146 232 7 17 21 66 4311 4346 

Jan-09 7 293 229 442 7 129 161 235 7 19 18 65 4319 4463 

Feb-09 7 231 214 437 7 132 157 238 8 19 17 63 4239 4389 

Mar-09 7 226 208 458 7 124 167 239 8 19 17 65 4258 4507 

Apr-09 7 233 204 469 7 124 171 238 8 19 17 64 5690 4500 

May-09                             

Jun-09 7 194 190 446 8 119 114 252 8 22 17 60   3596 

Jul-09 7 220 204 428 7 101 107 232 8 23 16 58 3751 4033 

Aug-09 7 220 219 466 7 106 118 227 8 21 19 70 4028 4122 

Sep-09 7 233 212 417 7 117 126 230 8 19 17 65 4181 4184 

Oct-09 7 217 187 430 7 117 177 238 8 19 18 72 3970 4002 

Nov-09 7 225 223 480 7 125 130 246 8 23 19 80 4194 4191 

Dec-09 7 214 217 458 7 163 141 249 8 28 18 81 3847 3804 

Jan-10 7 206 227 493 7 130 135 256 8 28 18 71 3368 3469 

Feb-10 7 174 202 424 7 107 111 224 8 27 17 62 3120 3189 

Mar-10 7 232 199 431 7 119 121 234 8 27 17 75 3367 3436 

Apr-10 7 199 205 457 7 130 117 304 8 27 17 69 3372 3555 

May-10 7 178 196 386 7 113 111 193 8 27 17 65 3240 3519 

Jun-10 7 180 199 415 7 124 108 248 8 27 17 68 2960 3075 

Jul-10 7 206 211 385 7 125 118 185 8 25 17 55 3196 3088 

Aug-10 7 211 215 397 7 124 116 136 7 26 17 52 3403 3572 

Sep-10 7 214 218 439 7 128 118 138 7 27 18 55 3554 3649 

Oct-10 7 218 261 416 7 126 118 127 7 26 17 66 3791 4861 

Nov-10 7 216 223 442 7 123 117 129 7 27 17 58 3909 3966 



Ph.D THESIS  KOMAL MEHTA 

Page 72 
 

Dec-10 7 226 224 452 7 131 119 136 7 25 18 61 3818 3874 

Jan-11 7 217 225 426 7 125 121 136 8 23 17 57 3396 3343 

Feb-11 7 241 230 445 7 139 128 144 8 24 18 61 3686 3758 

Mar-11 7 226 220 434 7 122 116 136 7 23 17 58 3269 3300 

Apr-11 7 228 219 437 7 129 120 133 8 23 17 59 3051 3049 

May-11 7 228 223 421 7 125 118 125 8 25 17 57 3030 3041 

Jun-11 7 228 225 431 7 156 119 129 8 22 17 56 3111 3110 

Jul-11 7 239 226 442 7 130 120 136 8 23 17 54 3003 2986 

Aug-11 7 239 228 439 7 134 145 138 8 23 17 58 3279 3285 

Sep-11 7 249 236 450 7 135 135 151 8 24 17 55 2925 2957 

Oct-11 7 248 228 450 7 138 137 197 8 26 18 65 3111 3073 

Nov-11 7 244 220 444 7 137 137 147 8 25 18 61 3358 3452 

Dec-11 7 251   446 7 145 132 150 8 26 18 64 3297 3420 



Ph.D THESIS  KOMAL MEHTA 

Page 73 
 

3.4 CASE STUDY 2: COMMON EFFLUENT TREATMENT 

PLANT 
For the second case study Common Effluent Treatment Plant, the following are the 

parameters to be treated and the treatment options are as follows. 

3.4.1 Preamble 

M/s Environ Infrastructure Co. Ltd. (EICL), village Umaraya, Tal. Padra has set up a 

Common Effluent Treatment Plant (CETP). The plant is located on Effluent Channel 

Road. The CETP was commissioned on 1
st
 May 2000. CETP was set up to cater 

Small and Medium scale industries situated in and around Padra & Jambusar 

Districts. The company is promoted by 27(twenty-seven) industrial units. All these 

members have taken equity participation in the Company. At present, it has 91(Ninety 

one) member units. Though, the facility like Effluent Channel is available in this area, 

this CETP was established mainly for the benefit of Small & Medium scale industries. 

Being a member of the CETP the small-scale unit has to provide primary treatment 

facility to meet CETP inlet norms. The CETP is partly financed by the State & 

Central Govt. This is one of the only two CETPs in operation, financed by the World 

Bank under Industrial Pollution Prevention Project (IPPP) scheme. CETP accepts 

effluent from members units as per inlet norms. The CETP is designed for 2250 M
3
 

per day of effluent treatment. Effluent from member units is collected by means of 

rubber lined tankers with GPS system. As per GPCB directive the facility of Effluent 

transportation is provided by EICL rubber lined tankers. Wastewater Manifest system 

is followed. On arrival of tanker from member unit at CETP, a sample is drawn from 

the tanker. The same is analyzed at EICL laboratory. For efficient monitoring of the 

influent quality received from members, a full-fledged laboratory is set-up. Analysis 

of Effluent samples of each & every tanker received from member units for PH, COD, 

BOD, SS, TDS, NH3N, Oil, Grease and of Heavy metals is also being carried out at 

this laboratory. This is also helpful in monitoring of treatment process at plant. 

 

 

 

 

 

 



Ph.D THESIS  KOMAL MEHTA 

Page 74 
 

Location Of The Plant: 

The CETP is located nearby Padra district, whose location is as shown in below figure 

(as B):  

 

Figure 3.3 Location Of Common Effluent Treatment Plant 
 

3.4.2 Details of Common Effluent Treatment Plant 

The effluent received from members through tanker is unloaded in the Equalization 

tank after checking COD. For thorough mixing & homogenization of effluent 

received from various industries, at bottom of Equalization tank, HDPE piping grid is 

installed. 25/15 HP air blowers are installed at the tank for complete homogeneous 

mixing of the effluent received from member units. From here, the effluent is lifted to 

Flash Mixer. At this tank, continuous dosing of hydrated lime and Aluminum Sulfate 

(Alum) slurry is done for flocculation & coagulation. A high-speed stirrer is provided 

to get complete mixing of dosing chemicals with effluent. After mixing the effluent is 

transferred to Primary Settling Tank. Sludge Pumps remove the settled sludge from 

the bottom of the tank. The supernatant from this tank flows by means of gravity to 

Aeration Tank for biological Treatment. 

 

The sludge generated at Primary and Secondary treatment is collected, dewatered and 

sun dried in Sludge Drying Beds. Total 864 Sq.mt. of sludge drying area is provided. 

The filtrate/Leachate is collected in Filtrate Sump. The same is then pumped and send 

to Aeration Tank for further biological treatment. The dried sludge is then packed in 

the HDPE bags and to aerobic Secured Land Fill Site of GEPIL, Surat. The Company 

is a member of GEPIL, Surat and NECL, Nandeseri.  



Ph.D THESIS  KOMAL MEHTA 

Page 75 
 

As per Treatment scheme for flow of 2250 M
3
/day, two stage Aeration followed by 

Secondary Clarifier treatment process is provided. Total Six Nos. of 25 HP Surface 

Aerators and one tank with surface aeration (Mechanical), aeration system by two 

nos. of air blowers are installed for biological treatment. However, as the present 

effluent quantity is less, only two of Aeration Tank (capacity1980 M
3
) is taken in 

operation. The MLSS by Vermi composting and Micro active Enzymes has been 

developed. This is a unique method of bacterial development. It is very effective 

against any shock load at the Aeration Tank. They are able to maintain 3500-4000 

mg/L MLSS level at Aeration Tank. This makes biological system more effective. At 

tertiary treatment, four Dual Media Filter tanks are provided. Each tank is designed 

for 69 M
3
 per hour flow rate. The filter media comprises granular Activated Carbon, 

coarse sand and pebbles. The tertiary system is useful for final clarification, filtration 

and polishing of the effluent before final disposal. The tertiary treatment is provided 

with the extensive piping arrangement. It is helpful in operation of the filters in 

parallel and in series as per the requirement. Chlorination system is also provided as 

and when required before disposal. They are able to maintain the disposal norms of 

the GPCB. Final treated effluents are disposed off to ECPL canal. 

3.4.3 Flow Diagram Showing Detailed Treatment Scheme 

Following is the process flow diagram showing details of treatment for CETP:  

 

Figure 3.4 Process Flow Diagram Of CETP 
 



Ph.D THESIS  KOMAL MEHTA 

Page 76 
 

 
Figure 3.5 Lime And Alum 

Solution Tank 

 

Figure 3.6 Aeration Tank 

 
Figure 3.7 Pressure Sand Filter 

 
Figure 3.8 Aeration Tank 

 
Figure 3.9 Secondary Clarifier 

 
Figure 3.10 Primary Clarifier 

 

3.4.4 Water Balance Diagram Of CETP 

At present, the water is balanced at CETP as shown in figure 3.11. Major quantity is 

thrown to ECP canal which can be avoided and reuse of wastewater can be a practiced 

for the benefit of near by area.  



Ph.D THESIS  KOMAL MEHTA 

Page 77 
 

 

Figure 3.11 Water Balance Diagram Of CETP 

3.4.5 Layout Of Infrastructural Diagram Of CETP 

Flow diagram of the plant is as under:  

 

Figure 3.12 Layout Plan Of Environ Infrastructure Pvt. Ltd. 



Ph.D THESIS  KOMAL MEHTA 

Page 78 
 

M/s Associated Environmental Engineers, Vadodara has executed the work of 

Common Effluent Treatment Plant of this Company on Turnkey basis. The CETP is 

situated at Village Umaraya, Tal. Padra, Dist. Vadodara. The capacity of the plant is 

2250 M
3
 per day. The plant is designed to treat effluent as per following norms. 

Table 3.5 Norms For CETP 
Parameter Inlet Norms Outlet Norms 
PH 6.5 to 9.5 6.5 to 9.5 

COD(mg/l) 2000 250 

BOD(mg/l) 600 100 

SS(mg/l) 200 100 

TDS(mg/l) 4000 NA 

O & G(mg/l) 10 10 

NH3N(mg/lit) 50 50 
 

Common Effluent Treatment Plant is performing the task of treatment of effluent 

from its member units as per inlet norms. CETP provides primary, secondary and 

tertiary treatment to the composite effluent and disposing treated effluent to effluent 

channel of ECP Ltd. as per GPCB permission. The characteristics of CETP of last ten 

years are as shown in Table 3.6.  

3.5 RAINFALL  AND POPULATION FOR CENTRAL 

GUJARAT  REGION 

The rainfall data is collected by state water data center, Gandhinagar and it contains 

more than 2500 data, so it is represented in CD. Population is shown in graph from 

the data collected. Rainfall and population data are collected to justify the need of the 

problem. A graph has been shown in chapter 1 ‘Introduction’, to show the gap 

between population and rainfall. Increase in population is in cumulative way and 

rainfall is not increased, so reuse is going to be at compulsion level in near future. 

 

 

 

 

 

 

 

 



Ph.D THESIS  KOMAL MEHTA 

Page 79 
 

 
 

Table 3.6 Characteristics Of CETP 
2BParameters 3B2001 4B2002 5B2003 6B2004 7B2005 8B2006 9B2007 10B2008 11B2009 12B2010 13B2011 
Temperature 30 28 29 28 27.2 26.7 30.1 30.2 26.1 27.8 25.8 

BOD 54 58 65 61 59 70 80 72 69 55 58 

COD 148 193 294 236 235 284 250 228 215 243 248 

SS 8500 10000 15000 12570 11652 13500 9875 11225 13250 12450 11650 

Sulfide 714.2 0.03 0.008 0.018 0.012 0.03 0.07 2.9 1.3 1.6 1.8 

oil & grease 6 6.8 5.87 3.98 2.86 2.56 6.03 8.7 9.5 4.9 4.6 

Nitrogen 0 13 13.85 16.9 15 59 38 142 45 39 42 

Phe comp 9.78 0.38 0.41 0.34 0.26  0.25 0.51 0.56 0.62 0.46 

Iron 0.2 0.13 0.23 0.65 0.95 4.05 0.232 6.34 1.875 2.314 1.895 

Copper 3.53 0 0 0 0 0.14  0.654  0.423 0.312 

Lead 0 0.113 0.1 0 0 0.279 0.059 0.223    

Nickel 0.05 0.032 0.021 0 0 0.296 0.087 0.305 0.128 0.104 0.185 

Zinc 0 0.049 0.031  0 3.099 0.124 6.372 1.514 1.65 2.154` 

Cadmium 0  0.1 0    0.210    



Ph.D THESIS  KOMAL MEHTA 

Page 80 
 

 
 

4. EXPERIMENTAL WORK 

4.1 EXPERIMENTAL WORK 

Looking to the present status of water supply of industries in the downstream side of 

the Atladra Sewage treatment plant, the option of waste water coming from secondary 

outlet of domestic sewage treatment plant is explored. The parameters were tested and 

data collection of last 9 years is done. At lab scale, treatability studies are tried and it 

is found that the domestic sewage is considerable source of waste water for industrial 

reuse purpose. 

4.1.1 Present Status Of Water Supply 

The daily water consumption by the industry is about 600 cu.m. 90% of the total raw 

water demand is supplemented by means of Tankers from outside local bore wells. 

The cost of purchase of the water is Rs. 1250 /- per tanker of 10 cu.m capacity. Thus 

the company incurs huge investment on purchase of raw water from outside bore 

wells [157].  

A possibility of using the treated sewage water from one of the municipal plant 

nearby i.e. Vadodara Municipal Corporations Atladra Sewage Treatment Plant was 

explored, as an alternative source of water demand. 

This study is carried out to find the solution of getting required quantity of water for 

industrial purpose everyday, to explore the possibility of replacing the existing raw 

water demand from bore wells by the Reuse of Treated Sewage Water from one of the 

Sewage Treatment Plant by giving suitable Polishing Treatment, thereby finding out a 

technically suitable and economically viable solution in the interest of the company 

and conservation of the water, a precious natural source of life [158]. 

4.2 STEPS FOLLOWED FOR EXPERIMENTAL WORK 

The experiments and designing work carried out for exploring the possibility of reuse 

of the treated sewage water for industrial use is done as follows: 

 Sample Collection 

 Analysis of the Samples and comparison with standards 

 Treatability Studies on the samples collected using various treatment options 

 Basic Designs of each scheme of treatment options as evaluated 



Ph.D THESIS  KOMAL MEHTA 

Page 81 
 

 Budgetary Capital and Operating Cost Evaluation of each treatment scheme 

selected 

 Working out the most techno-economical comparison of each treatment scheme 

 Selection and Recommendation of the most techno-economical solution 

 Modeling for judging water quality for the purpose of reuse 

4.2.1 Sample Collection 

Composite samples were collected for a period of one year during day time from the 

secondary clarifier of the Atladra Sewage Treatment Plant. A composite sample was 

then prepared from the hourly samples and tested for initial analysis of the treated 

sewage water. [161] 

4.3 ANALYSIS OF THE COLLECTED COMPOSITE 

SAMPLES 
 

The Detailed analysis of the five samples was carried out for various parameters. The 

results are presented in following tables. On weekly basis seven samples were 